



Treatment plan

- *Induction phase* - Up to twelve cycles, cycle duration 28 days
- **Lenalidomide: 15 mg p o, days 1-21, every 28 days, cycles 1-12**
- **Ibrutinib: 560 mg daily p o days 1-28, cycles 1-12**
- **Rituximab 375 mg/m² i v Day 1 in cycle 1**
- **Rituximab 1400 mg s c (or 375 mg/m² i v) days 8, 15 and 22 in cycle 1. Then given day 1 in cycles 3, 5, 7, 9 and 11**
- *Maintenance phase*
- For patients in CR, PR or SD, not in need of other treatment. Given until progression. Cycle duration 56 days.
- **Ibrutinib: 560 mg daily p o days 1-56**
- **Rituximab 1400 mg s c (or 375 mg/m² i v) day 1.**



NLG-MCL6 (PHILEMON)

